COCKPIT FAIRINGS FOR TRIUMPH TIGER 1200 XCX & TIGER SE DESERT

COCKPIT FAIRINGS for Triumph Tiger 1200 XCX & Tiger SE Desert
 
(1)  T2308556
SCREEN, MOULDING Part information
(1)  T2308558
SCREEN, MOULDING Part information
 
(2)  T2310037
SPARES KIT, SCREEN MOUNTS Part information
(2)  T3330941
SCREW, BUT/HD, SKT, M5 X 16, SLV Part information
 
(3)  T2310041
WASHER, RUBBER, 7 X 15 X 4 Part information
(3)  T3550288
WASHER, FOAM Part information
 
(4)  T2309085
SCREEN ADJUSTMENT MECHANISM
 
(5)  T3330858
BOLT, BUT/HD, M6 X 15, SHLD, SLV
 
(6)  T2309052
SCREEN SUPPORT
 
(7)  T3020330
GROMMET, RECTANGULAR
 
(7)  T3020330
GROMMET, RECTANGULAR
 
(8)  T2304534
MOULDING, UNDERSCREEN, CENTRE
 
(9)  T2309031
SCREEN SUPPORT, PIVOTING
 
(10)  T3330295
SCREW, SKT HD, M5 X 25, S/S
 
(10)  T3330295
SCREW, SKT HD, M5 X 25, S/S
 
(11)  T3010084
FLANGED SLEEVE, 5 X 8 X 5.5
 
(11)  T3010084
FLANGED SLEEVE, 5 X 8 X 5.5
 
(12)  T3750011
BUSH, FLANGED, 8 X 10 X 4
 
(12)  T3750011
BUSH, FLANGED, 8 X 10 X 4
 
(12)  T3750011
BUSH, FLANGED, 8 X 10 X 4
 
(12)  T3750011
BUSH, FLANGED, 8 X 10 X 4
 
(12)  T3750011
BUSH, FLANGED, 8 X 10 X 4
 
(12)  T3750011
BUSH, FLANGED, 8 X 10 X 4
 
(12)  T3750011
BUSH, FLANGED, 8 X 10 X 4
 
(13)  T2080954
PIVOT PIN, REAR FOOTREST
 
(13)  T2080954
PIVOT PIN, REAR FOOTREST
 
(14)  T2302514
TORSION SPRING
 
(14)  T2302514
TORSION SPRING
 
(15)  T3500207
CIRCLIP, EXT 8 X 0.89
 
(16)  T3330945
SCREW, BUT/HD, M5 X 16, BLK
 
(17)  T3330945
SCREW, BUT/HD, M5 X 16, BLK
 
(18)  T2309280
BADGE, SCREEN SUPPORT
 
(19)  T3020027
GROMMET, RUBBER
 
(19)  T3020027
GROMMET, RUBBER
 
(20)  T2309127
FRONT SUBFRAME
 
(21)  T3202315
BOLT, HHF, M8 X 65, SLV
 
(22)  T3350004
LOCKNUT, FLANGED, M8 X 1.25
 
(23)  T3350111
NUT, CAPTIVE, M6
 
(23)  T3350111
NUT, CAPTIVE, M6
 
(23)  T3350111
NUT, CAPTIVE, M6
 
(24)  T2309344
INFILL, RH, FRONT SUBFRAME
 
(25)  T2309346
INFILL, LH, FRONT SUBFRAME
 
(26)  T3450290
FIR TREE, M5, DIA 12.1 X 15
 
(26)  T3450290
FIR TREE, M5, DIA 12.1 X 15
 
(27)  T3350161
NUT, CAPTIVE, M5
 
(27)  T3350161
NUT, CAPTIVE, M5
 
(27)  T3350161
NUT, CAPTIVE, M5
 
(27)  T3350161
NUT, CAPTIVE, M5
 
(27)  T3350161
NUT, CAPTIVE, M5
 
(28)  T2310016-HS
COCKPIT, RH Part information
(28)  T2310016-LI
COCKPIT, RH Part information
(28)  T2310016-NK
COCKPIT, RH Part information
(28)  T2310016-NW
COCKPIT, RH Part information
(28)  T2310016-PG
COCKPIT, RH Part information
 
(29)  T2310005-HS
COCKPIT, LH Part information
(29)  T2310005-LI
COCKPIT, LH Part information
(29)  T2310005-NK
COCKPIT, LH Part information
(29)  T2310005-NW
COCKPIT, LH Part information
(29)  T2310005-PG
COCKPIT, LH Part information
 
(30)  T2302893
WIND DEFLECTOR, RH
 
(31)  T2302892
WIND DEFLECTOR, LH
 
(32)  T3330858
BOLT, BUT/HD, M6 X 15, SHLD, SLV
 
(32)  T3330858
BOLT, BUT/HD, M6 X 15, SHLD, SLV
 
(33)  T3020029
GROMMET, SIDE PANEL
 
(33)  T3020029
GROMMET, SIDE PANEL
 
(34)  T3330941
SCREW, BUT/HD, SKT, M5 X 16, SLV
 
(34)  T3330941
SCREW, BUT/HD, SKT, M5 X 16, SLV
 
(34)  T3330941
SCREW, BUT/HD, SKT, M5 X 16, SLV
 
(34)  T3330941
SCREW, BUT/HD, SKT, M5 X 16, SLV
 
(35)  T2310014-HS
HIGH MUDGUARD, MATT KHAKI
(35)  T2310014-LI
HIGH MUDGUARD, STORM GREY Part information
(35)  T2310014-NK
HIGH MUDGUARD, PURE WHITE Part information
(35)  T2310014-NW
HIGH MUDGUARD, CRYSTAL WHITE Part information
(35)  T2310014-PG
HIGH MUDGUARD, JET BLACK Part information
 
(36)  T2305772
HIGH MUDGUARD, INNER
 
(37)  T3331436
SCREW, S/TAP, PAN, TORX, 4 X 11, PT
 
(37)  T3331436
SCREW, S/TAP, PAN, TORX, 4 X 11, PT
 
(37)  T3331436
SCREW, S/TAP, PAN, TORX, 4 X 11, PT
 
(37)  T3331436
SCREW, S/TAP, PAN, TORX, 4 X 11, PT
 
(38)  T3330727
SCREW, BUT/HD, M6 X 20, SLV
 
(39)  T2302472
INFILL, COCKPIT, RH
 
(40)  T2302471
INFILL, COCKPIT, LH
 
(41)  T2303779
FINISHER, UPPER MUDGUARD, RH
 
(42)  T2303778
FINISHER, UPPER MUDGUARD, LH
 
(43)  T2310040-PS
FINISHER, RH Part information
 
(44)  T2310053-PS
FINISHER, LH Part information
 
(45)  T3350129
NUT, CAPTIVE, M5
 
(45)  T3350129
NUT, CAPTIVE, M5
 
(46)  T3330943
SCREW, BUT/HD, M5 X 14, SLV
 
(46)  T3330943
SCREW, BUT/HD, M5 X 14, SLV
 
(47)  T3550957
WASHER. M6 X 13
 
(47)  T3550957
WASHER. M6 X 13
 
(48)  T3010714
FLANGED SLEEVE, 6 X 11 X 2.5
 
(49)  T2304694
THREADED SPACER, M5 Part information
 
(50)  T2304697
BRACKET, FRONT NUMBER PLATE Part information
 
(51)  T3330941
SCREW, BUT/HD, SKT, M5 X 16, SLV Part information
 
(52)  T3600109
O RING, ID 5.6 X 2.3
 
(52)  T3600109
O RING, ID 5.6 X 2.3
 
(53)  T3010706
FLANGED SLEEVE, 5.2 X 7 X 6.3 Part information
 
(53)  T3010706
FLANGED SLEEVE, 5.2 X 7 X 6.3 Part information
Part number Description
# 1
T2308556
SCREEN, MOULDING
# 1
T2308558
SCREEN, MOULDING
# 2
T2310037
SPARES KIT, SCREEN MOUNTS
# 2
T3330941
SCREW, BUT/HD, SKT, M5 X 16, SLV
# 3
T2310041
WASHER, RUBBER, 7 X 15 X 4
# 3
T3550288
WASHER, FOAM
# 4
T2309085
SCREEN ADJUSTMENT MECHANISM
# 5
T3330858
BOLT, BUT/HD, M6 X 15, SHLD, SLV
# 6
T2309052
SCREEN SUPPORT
# 7
T3020330
GROMMET, RECTANGULAR
# 8
T2304534
MOULDING, UNDERSCREEN, CENTRE
# 9
T2309031
SCREEN SUPPORT, PIVOTING
# 10
T3330295
SCREW, SKT HD, M5 X 25, S/S
# 11
T3010084
FLANGED SLEEVE, 5 X 8 X 5.5
# 12
T3750011
BUSH, FLANGED, 8 X 10 X 4
# 13
T2080954
PIVOT PIN, REAR FOOTREST
# 14
T2302514
TORSION SPRING
# 15
T3500207
CIRCLIP, EXT 8 X 0.89
# 16
T3330945
SCREW, BUT/HD, M5 X 16, BLK
# 17
T3330945
SCREW, BUT/HD, M5 X 16, BLK
# 18
T2309280
BADGE, SCREEN SUPPORT
# 19
T3020027
GROMMET, RUBBER
# 20
T2309127
FRONT SUBFRAME
# 21
T3202315
BOLT, HHF, M8 X 65, SLV
# 22
T3350004
LOCKNUT, FLANGED, M8 X 1.25
# 23
T3350111
NUT, CAPTIVE, M6
# 24
T2309344
INFILL, RH, FRONT SUBFRAME
# 25
T2309346
INFILL, LH, FRONT SUBFRAME
# 26
T3450290
FIR TREE, M5, DIA 12.1 X 15
# 27
T3350161
NUT, CAPTIVE, M5
# 28
T2310016-HS
COCKPIT, RH
# 28
T2310016-LI
COCKPIT, RH
# 28
T2310016-NK
COCKPIT, RH
# 28
T2310016-NW
COCKPIT, RH
# 28
T2310016-PG
COCKPIT, RH
# 29
T2310005-HS
COCKPIT, LH
# 29
T2310005-LI
COCKPIT, LH
# 29
T2310005-NK
COCKPIT, LH
# 29
T2310005-NW
COCKPIT, LH
# 29
T2310005-PG
COCKPIT, LH
# 30
T2302893
WIND DEFLECTOR, RH
# 31
T2302892
WIND DEFLECTOR, LH
# 32
T3330858
BOLT, BUT/HD, M6 X 15, SHLD, SLV
# 33
T3020029
GROMMET, SIDE PANEL
# 34
T3330941
SCREW, BUT/HD, SKT, M5 X 16, SLV
# 35
T2310014-HS
HIGH MUDGUARD, MATT KHAKI
# 35
T2310014-LI
HIGH MUDGUARD, STORM GREY
# 35
T2310014-NK
HIGH MUDGUARD, PURE WHITE
# 35
T2310014-NW
HIGH MUDGUARD, CRYSTAL WHITE
# 35
T2310014-PG
HIGH MUDGUARD, JET BLACK
# 36
T2305772
HIGH MUDGUARD, INNER
# 37
T3331436
SCREW, S/TAP, PAN, TORX, 4 X 11, PT
# 38
T3330727
SCREW, BUT/HD, M6 X 20, SLV
# 39
T2302472
INFILL, COCKPIT, RH
# 40
T2302471
INFILL, COCKPIT, LH
# 41
T2303779
FINISHER, UPPER MUDGUARD, RH
# 42
T2303778
FINISHER, UPPER MUDGUARD, LH
# 43
T2310040-PS
FINISHER, RH
# 44
T2310053-PS
FINISHER, LH
# 45
T3350129
NUT, CAPTIVE, M5
# 46
T3330943
SCREW, BUT/HD, M5 X 14, SLV
# 47
T3550957
WASHER. M6 X 13
# 48
T3010714
FLANGED SLEEVE, 6 X 11 X 2.5
# 49
T2304694
THREADED SPACER, M5
# 50
T2304697
BRACKET, FRONT NUMBER PLATE
# 51
T3330941
SCREW, BUT/HD, SKT, M5 X 16, SLV
# 52
T3600109
O RING, ID 5.6 X 2.3
# 53
T3010706
FLANGED SLEEVE, 5.2 X 7 X 6.3
Here are all the parts relating to the COCKPIT FAIRINGS of your 1200 Tiger 1200 XCX & Tiger SE Desert. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Triumph Tiger 1200 XCX & Tiger SE Desert

BODYWORK / FIXINGS / DECALS

BRAKING SYSTEM

CLUTCH / GEARBOX / GEARCHANGE MECHANISM

COOLING SYSTEM

CRANKCASE / ENGINE COVERS & LUBRICATION SYSTEM

CYLINDER HEAD / VALVES / PISTONS & LINERS / CAMSHAFT / BALANCER

ELECTRICAL SYSTEM

FRAME / FOOTRESTS / ENGINE MOUNTINGS & STANDS

FRONT SUSPENSION & STEERING INCLUDING CLUTCH CONTROLS

FUEL SYSTEMS / AIRBOX & EXHAUST

REAR SWINGING ARM & SUSPENSION

SERVICE TOOLS / LITERATURE / TOUCH-UP PAINT

TIGER 1200 ACCESSORIES